
DZ 180V RÄJÄYTYSKUVA

2022



Page 1

DZ 180V
Pan mixer

Assembly

Art.Nr: Description 1 Description 2
01186 RUBBER GRIP 30mm
02122 SAFETY PIN WITH CHAIN
07580 TYRE 16 X 4
07579 INNER TUBE 16 X 4

BLACK Z-321/A 
COMPLETE 

08900 TYRE GBL 400X100X25 BALL BEARINGS
13833 COMPLETE MIXING PARTS DZ 180V-VA
02298 SIDE SCRAPER DZ180V
02366 TOP PLATE COVER DZ180V
02370 TOP PLATE WELDED FOR MIDDLE TUBE S DZ180/300
11698 TOP PLATE WELDED FOR MIDDLE TUBE V DZ180/300
02374 SIDE SCRAPER COMPLETE DZ180V
02376 STAR BEARING HOUSING DZ180V/DZ300V
02380 REVOLVING STAR DZ180V
02381 INNER BOTTOM SCRAPER COMPL. DZ180V
02393 SPRUNG FIXING COMPLETE DZ180V
12849 OIL SEAL 45/85/10 DIN 3760
04349 FELT STRIP 1000X8X6
04326 ADJUSTMENT SPANNER Nr. 6847/3
02798 SQUARE KEY 12/8 X 70 DIN 6885 A
06980 COMPRESSION RING FOR SPRUNG FIXING
06999 TOP PLATE SPACER DZ180V
07095 HINGED GUARD DZ180V
07098 COVER FOR LIMIT SWITCH
08535 PROTECTION TUBE FOR CABLE DZ120V/DZ180S-VA
09278 SEALING RING DZ180V
09280 BALL VALVE 3/4"

WITH WATERPIPE WIHOUT CRANEHOO 

10275 DRUM COMPLETE DZ180V
10282 DISCHARGE DOOR DZ180V
14864 SPRING FOR SAFETY GRILLE DZ180V
02524 BALL BEARING 6209 X RS DIN 625
08978 SLEEVE FOR DISCHARGE BEARING DZ120V

Electrics

Art.Nr: Description 1 Description 2
13906 LIMIT SWITCH XCKP 102 84x30x30
11799 COMPLETE SWITCH DZ180V 7,5 & 9 kW SG kpl. 8K16A
07266 BLADE FIXING FOR SWITCH DZ 180S

Motor

Art.Nr: Description 1 Description 2
02434 FAN BLADES SIZE 12 FOR DKFZ132/SI754/MI1004/1204
02647 REINZOLOID MOTOR FLANGE GASKET D250xD180,5x0,75, 4 HOLE
07604 MOTOR HOOD SIZE 12 FOR DKFZ132/SI754/MI1004/1204
09918 MOTOR 5,5 KW 1500 REV/MIN REPLACED BY 09919+11799
09919 MOTOR 7,5 kW/1500REV/MIN BG 132 400V, TOOTHED SHAFT
11910 FAN BLADES ABM BG 132 FOR 7,5 KW MOTOR
11911 MOTOR HOOD ABM 132 FOR 7,5 KW MOTOR
11922 FAN BLADES ABM BG 1/132 FOR 5,5 KW MOTOR
11923 MOTOR HOOD ABM BG 1/132 FOR 5,5 KW MOTOR
25615 FAN BLADES IEC 132 ALU KEB/LENZE
28135 MOTOR HOOD IEC 132 ALU KEB/LENZE



Page 2

DZ 180V
Pan mixer

Gearbox

Art.Nr: Description 1 Description 2
10971 GEARBOX SG-55V DZ180V

Mixing gear

Art.Nr: Description 1 Description 2
01065 HEXAGONAL BOLT M 16 X 70 DIN 931 GALVANISED
01079 HEXAGONAL BOLT M12 X 45 DIN 931 GALVANISED
01081 HEXAGONAL BOLT M12 X 55 DIN 931 GALVANISED
01082 HEXAGONAL BOLT M12X60 DIN 931 GALVANISED
01194 NUT M 12 DIN 934 GALVANISED
02298 SIDE SCRAPER DZ180V
02366 TOP PLATE COVER DZ180V
02374 SIDE SCRAPER COMPLETE DZ180V
02376 STAR BEARING HOUSING
02378 BEARING COLLAR SHAFT DZ180V
02379 OIL SEAL COVER FOR BEARING COLLAR DZ180V
02380 REVOLVING STAR DZ180V
02381 INNER BOTTOM SCRAPER COMPL. DZ180V
02393 SPRUNG FIXING COMPLETE DZ180V
02519 BALL BEARING 6208 2 RS DIN 625
02577 OIL SEAL 40/62/10 DIN 3760
02991 HEXAGONAL BOLT M12 X 40 DIN 933 GALVANISED
03087 ALLEN SCREW M6 X 16 DIN 912
04262 WASHER M 12 DIN 125 GALVANISED
04289 LOCK RING M 12 DIN 127 GALVANISED
04291 LOCK RING M 16 DIN 127 GALVANISED
04349 FELT STRIP 1000X8X6
06980 COMPRESSION RING FOR SPRUNG FIXING
06999 TOP PLATE SPACER DZ180V
07005 COVER BEARING STAR HOUSING DZ180S/VA
07012 REVOLVING STAR SCREW DZ180-DZ300VA M16x30 DRILLED
02370 TOP PLATE WELDED FOR MIDDLE TUBE S DZ180/300
11698 TOP PLATE WELDED FOR MIDDLE TUBE V DZ180/300
13833 COMPLETE MIXING PARTS DZ 180V-VA



Page 3

DZ 180V
Pan mixer


	Innenteil_Ersatzteilpreisliste_en_2022[2].pdf



